7/2/2019 MAKITA SERVICE INFORMATION

Model No.JN3200 NIBBLER 3.2MM

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html 1/4



7/2/2019 MAKITA SERVICE INFORMATION

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html 2/4



7/2/2019

Model No.JN3200 NIBBLER 3.2MM

MAKITA SERVICE INFORMATION

Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
001 911271-3 PAN HEAD SCREW M5X50 4
002 156838-2 GEAR HOUSING 1

C10 |817677-2 CAUTION LABEL 1

C20 |212117-9 NEEDLE BEARING 1216 1

C30 |214001-4 PLANE BEARING 8 1

C40 |256725-6 PIN 2.5 1
003 253759-0 FLAT WASHER 12 1
004 331167-6 ROD 1
005 212306-6 NEEDLE BEARING 2020 1
006 321408-8 CRANK SHAFT 1
007 221880-3 SPUR GEAR 44 1
008 253758-2 FLAT WASHER 10 1
009 156833-2 GEAR HOUSING COVER 1

C10 [263002-9 RUBBER PIN 4 1

C20 |212061-0 NEEDLE BEARING 1010 1

C30 |212063-6 NEEDLE BEARING 1012 1
010 211033-2 BALL BEARING 608LB 1
011-1 241517-6 FAN 70 1
012C_ 512758-4 ARMATURE ASS'Y 220V 1

D10 INC. 10,11,14,15
013-2 911681-4 PAN HEAD SCREW M5X60 2
014 681613-2 INSULATION WASHER 1
015 211033-2 BALL BEARING 608LB 1
016-1 411876-4 BAFFLE PLATE 1
017 665865-3 Z’gWER SUPPLY CORD 1.0-2- 1
018 682516-3 CORD GUARD 9.3-85 1 *
018-1 682504-0 CORD GUARD 10-85 0 1
019 181441-0 HANDLE SET 1

D10 INC. 48
020 226060-6 GEAR COMPLETE 15-46 1
021 253215-0 FLAT WASHER 8 1
022 254001-2 WOODRUFF KEY 4 1
023 961013-5 STOP RING E-7 1
024 321418-5 PIN 9 1
025 961013-5 STOP RING E-7 1
026-1 152486-5 PUNCH HOLDER COMPLETE 1

C10 |951010-9 SPRING PIN 2-14 1
027-1 792728-1 PUNCH 1
028 321406-2 SCREW 1
029 152176-0 DICE HOLDER COMPLETE 1

C10 |214207-4 PLANE BEARING 16 2

Please order the parts with part number.

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html

Print Date 2/7/2019

3/4



7/2/2019

Model No.JN3200 NIBBLER 3.2MM

MAKITA SERVICE INFORMATION

Item Parts No. Description I/C Qty |New/Old| Opt.1 Opt. 2 Note
030 922127-5 uli;(ngCKET HEAD BOLT 2
031 321415-1 LOCK NUT 1
032 792292-2 DIE 1
033E_ 528703-9 FIELD ASS’Y 220V 1
C10 |654501-6 CONNECTOR P-1.25 2
C20 |654019-7 RING TERMINAL 2
034 911243-8 PAN HEAD SCREW M5X25 3
035G_ 645253-0 NOISE SUPPRESSOR 1
036B1 685700-9 SPONGE SHEET 1
037G_ 651235-2 SWITCH C2M-A1T 1 *
037G1  [651225-5 SWITCH SGEL215C S 1
038C._ 687031-2 STRAIN RELIEF 1
039-1 911133-5 PAN HEAD SCREW M4X18 2
040 911243-8 PAN HEAD SCREW M5X25 4
041C_ 1810301 CARBON BRUSH CB-100 1
042 643600-9 BRUSH HOLDER CAP 6-10 2
044 854507-6 NAME PLATE JN3200 1
045 1567344 MOTOR HOUSING 1
C10 [643603-3 BRUSH HOLDER 6-10 2 *
C11 |643609-1 BRUSH HOLDER 6-10 0 2
Cc21 263014-2 RUBBER PIN 4 1
046 687010-0 BAND 1
048 181441-0 HANDLE SET 1
D10 INC. 19
400 341796-7 WASHER 2
401 783201-2 HEX. WRENCH 3 1
402 781019-5 WRENCH 50 1
900-4 181797-1 STEEL CARRYING CASE 1 *
900-5 181797-1 STEEL CARRYING CASE 0} 1
902 819001-5 MAKITA LABEL 1

Please order the parts with part number.

https://msi.makita.co.jp/MsiWW/MsiWW/genpo_swf/print.html

Print Date 2/7/2019

4/4



